v SAVONIA

Comprehensive Renovation Plan for
Water Environment of Lujiabang River

Shanghai, China

Ekaterina Rozhkova

Bachelor’s Thesis

26. 05. 2016 Environmental Planning and Management

Bachelor’s degree (UAS)






SAVONIA UNIVERSITY OF APPLIED SCIENCES THESIS
Abstract

Field of Study
Technology, Communication and Transport

Degree Programme
Degree Programme in Industrial Management

Author(s)
Ekaterina Rozhkova

Title of Thesis
Comprehensive Renovation Plan for Water Environment of Lujiabang River

Date 26. 05. 2016 Pages/Appendices

Supervisor(s)
Ritva Kayhko (Savonia UAS); Principal Lecturer Harri Heikura (Savonia UAS); Xie Hongyong
(SSPU)

Client Organisation/Partners
Shanghai Second Polytechnic University, Shanghai, China
[...]
trophotometry
Atomic absorption spectropho-
tometry
Atomic absorption spectropho-
tometry
Fluor reagent spectropho-
tometry

lon Selective Electrode

lon Chromatography
2,3-diaminonaphthalene fluo-
rescence
Graphite furnace atomic ab-
sorption spectrophotometry
Diethyl dithiocarbamate spec-
trophotometry silver
Cold Atomic Fluorescence
Spectrometry
Cold atomic absorption spec-

trophotometry

0.5

2

0.05

0.01

0.01

0.05

0.06

0.010

0.001

0.05

0.05

0.05

0.02

0.00025

0.003

0.007

0.00006

0.00005

GB 11892—89

CB 11914—89
GB 7488—87

GB7479—87

GB7481—87

GB 11893—89

GB 11894-89

GB 7473—87

GB 7474—87

GB7475-87

GB 7475—87

GB 7483—87

GB 7484—87

HJ/T84-2001

GB 11902—89

GB/T15505-1995

GB 7485—87

GB 13195—91

GB 7468—87



16

17

18

19

20

21

48

Cold Atomic Fluorescence

Spectrometry

cd Atomic absorption spectropho-
tometry (chelate extraction)

Biphenyl hydrazine spectro-
Cr (hexavalent) premyiiy P
photometry

Ph Atomic absorption spectropho-
tometry chelate extraction

Isonicotinic acid - pyrazolone
colorimetric
T-CN-
Pyridine - barbituric acid color-
imetric
After distillation, 4-amino-
C7HsO antipyrine spectrophotometric

method
Petroleum Infrared spectrophotometry

Methylene blue spectrophoto-

22 |Anionic surfactants

23

metric

Methylene blue spectrophoto-
metric method
S
Direct development of the

spectrophotometry

Multi-tube fermentation, mem-

24 | Faecal coliforms

brane filter method

0.00005

0.001

0.004

0.01

0.004

0.002

0.002

0.01

0.05

0.005

0.004

GB 13195—91

GB 7475—87

GB 7467—87

GB 7475—87

GB 7487—87

GB 7487—87

GB 7490—87

GB/T 16488—1996

GB 7494—87

GB/T 16489—1996

GB/T 17133—1997

GB 13195—91



49

5 COMPARISON STUDY

This part of thesis is a comparison study of water quality of urban road runoff pollu-
tants between China, Russia and other European and Asian countries.

5.1 Urban main road runoff pollutants in China

The concentration of road runoff depends on precipitation rainfall capacity, monitoring
level of road pollution and duration of rainfall. When the cumulative precipitation rain-
fall capacity is less than 4 mm, concentration of road runoff will not be much influ-
enced during a period of time. When the accumulative precipitation rainfall capacity
is less than 13 mm, the concentration of pollutants has a great increase, exceeding
the average from several times to a few dozens. However, rainfall duration and con-

centration of pollutants in storm water samples can be used to show the mean value

(Table 14).

TABLE 14. The mean value of urban main road runoff pollutants (Re-
search Report, 2013-2014)

National urban road runoff (mg/L) COD BODs T-P T-N SS
Shanghai, 2001 256 60.33 0.31 7.45 187
Shanghai, 2004 400.98 0.71 860.71
Guangzhou, 2005-2006 373 19.5 0.49 11.71 439
Wuhan 280 0.42 5.47 550
Chengdu, 2006 687.18 1.67 15.99 1534
Chongging, 2000 139.58 | 24.81 0.65

Kunming, 2007 389.66 159.81 | 2 8.18 493.56
Nanchang, 2007-2008 234.75 0.95 339.25
Suzhou, 2004-2005 309.33 0.4 7.8 408.67
Zhenjiang, 2006 364.53 1.54 8.56 335.95
Beijing, 1989-2001 582 1.74 11.2 734
Xian, 1998-1999 450.23 824 835.36
Handan, 2005 153.26 344.9
Southern China 316.27 71.11 0.85 8.59 572.08
Northern China 238.67 | 39.29 0.64 6.65 436.01
Extra-large cities 310.94 0.76 8.17 552.36
Middle sized cities 199.13 0.89 6.04 340.03
All over average value 141.87 0.36 5.85 520.76




5.2 Waste water treatment in Russia

50

Nowadays in Saint-Petersburg 98,5% of all the wastewater is under the cleaning pro-

cess by following the recommendations of Helsinki (Finland) Commission for the Pro-

tection of Baltic Sea. One of the biggest ecological projects, aimed to stop the dis-

charging of untreated sewage into water bodies of the city, was the construction of

the main sewage collector in northern part of the city in October, 2013. This main

collector, installed in system of municipal sewage, allows to switch 76 direct dis-

charges of untreated household wastewater with consumption of 334.000 m3/ day.

In the end of 2013 the city government adopted a scheme of water supply and sanita-

tion of Saint-Petersburg for the period up to 2015. In 2015 the Scheme actualization

was completed (Table 15). According to the Scheme by year 2020 the discharge of

untreated household sewage into water bodies of the city will be totally stopped.

TABLE 15. Wastewater treatment (State Unitary Enterprise "Vodokanal

of St. Petersburg", 2015)

The concentration in Regulatory
No. Name of the substances the total runoff at the requirements *,
outlet of CBS, mg/I mg/Il
1 Total Nitrogen (T-N) 9,5 Not more than 10
2 Total Phosphorus (T-P) 0,26 Not more than 0,5
3 SS 7,1 Not more than 10
4 BOD 5,8 Not more than 6

* Standards are taken into account with Russian requirements and recommendations

of the Helsinki Commission. Nonpoint source loading represents 71% of nitrogen and

44 % of phosphorus loads.




51

6 ANALYZING RESULTS

According to the data collected from “Shanghai Pudong Hydrology and Water Re-

source Administration” the following conclusion of water pollution can be made:

In rain water:

» COD value in rain water is lower compared to COD value in river

» NHs value in rain water is lower than its value in river after the water scouring

the ground

» T-P value in rain water is close to its value in river after the water scouring the

ground

In sub-surface underground water:

» COD, N-NHs, T-N, T-P in sub-source underground water is lower than in river

In storm water runoff:

» The rainwater pump station rain drainage concentration: the concentration of

pollutants in river water pollutants is higher than before.

» The confluence of rainwater and sewage pump station: after rain sewage

pump is turned on, the concentration of pollutants in river water was signifi-

cantly higher than the effect of river water pollutant concentration.

Analysing the monitoring results:

The monitoring results of COD and SS collected from Pudong New Area
pump station on a not rainy day are significantly lower than the monitoring
results of road runoff all over China;

The monitoring results of total nitrogen and total phosphorus collected
from Pudong New Area pump station on a not rainy day are similar to the
monitoring results of road runoff all over China;

The monitoring results of COD and SS collected from Pudong New Area
pump station on not a rainy day are significantly lower than the monitoring
results of pump station sewage outfall all over China;

Monitoring results of T-N and T-P collected from Pudong New Area pump
station on a not rainy day are similar to the pump station sewage outfall
results all over China;

The monitoring results of COD and SS collected from Pudong New Area
pump station on a not rainy day are significantly lower than storm water
runoff on roads outside of China on a rainy day;

Monitoring results of T-N and T-P collected from Pudong New Area pump
station on a not rainy day are similar to rain runoff on roads outside of

China on a rainy day.



52

7  PLANNING MEASURES

Generally, there are two alternatives that could be implemented for water purification
of Lujiabang River. These two methods are based on grey and green infrastructures.

7.1 Method 1

The first one, grey infrastructure is a hand-made system essential in every communi-
ty. It includes sewer and waste water facilities. The idea that could be referred to this
kind of infrastructure is setting up the treatment plant for purifying the untreated water
before entering the river. As it was mentioned before, Gong Yuan Shan Cun pump
station of Lujiabang River is a combined sewer pump station, which means that it
collects both rain runoff and waste water. Thus, both sewage and rain runoff come
into Lujiabang River directly, bringing pollutants straight into the river. Without treat-
ment plant the huge amount of entering contaminated water cannot be controlled.
Even though there is natural process of water self-purification in the rivers, due to a
sharp increase of waste, it goes very slowly, creating a need to neutralize, treat
wastewater and recycle it. So the treatment plant should be built to purify the contam-

inated water flowing into the river.

Wastewater treatment is a treatment in order to destroy and remove harmful sub-
stances. In the liberation of wastewater from pollution, there are raw materials (waste

water) and finished products (purified water).

Purifying methods of waste water can be divided into mechanical, chemical,
physicochemical and biological. When all of them are used together this method can
be called a combined method. The use of a particular method in each case is deter-

mined by the nature and degree of contamination hazard of impurities.

7.1.1 Mechanical method

The idea of mechanical method is to remove mechanical impurities from waste water
by sedimentation and filtration. Coarse particles, depending on the size, are trapped
by grids, sieves, sand traps, and septic tanks, manure traps of different designs; and

surface impurities — by oil separators, petro-oil-collector, settlers and others.



53

7.1.2 Chemical method

Chemical method is based on adding different chemical reagents into waste water.
They react with the pollutants and make them to precipitate as insoluble precipitates.

7.1.3 Physicochemical method

While implementing physicochemical method, finely dispersed and dissolved inorgan-
ic and organic impurities and destroyed poorly oxidizable substances should be re-
moved from waste water. In most of the physical and chemical methods coagulation,
oxidation, adsorption, extraction, etc. are commonly used. Electrolysis finds wide ap-
plication fields, too. It is the destruction of organic substances in the waste waters
and recovery of metals, acids and other inorganic substances. The electrolytic treat-
ment is carried out in special facilities - electrolysis. Contaminated wastewater is also
purified by means of ultrasound, ozone, ion exchange resins and high pressure.

Chlorination is a well proven treatment method as well.

7.1.4 Biological method

Biological method plays an important role in water treatment and it is based on using
patterns of chemical and biological self-purification of rivers. There are several types

of biological devices for water treatment: bio-filters, biological ponds and aero-tanks.

/.1.4.1 Bio-filters

In bio-filters waste water is passed through a layer of coarse material coated with a
thin bacterial film. This film helps the processes of biological oxidation to flow inten-

sively and it serves as an active principle in bio-filters.

/.1.4.2 Biological ponds

They are artificial ponds which are used for biological treatment of wastewater by
organic substances. Their operating principle is based on self-purification of water by

organisms living in it.

/.1.4.3 Aero-tanks

Aero-tanks are huge reservoirs made of reinforced concrete, where cleansing begins
with a help of an activated sludge of bacteria and microscopic animals. All these
creatures are booming in the aeration tanks, aided by organic waste substances wa-
ter and excess oxygen flowing into the inlet air flow structure. Bacteria are glued into

flakes and secrete enzymes mineralizing organic contamination. Sludge with flakes



54

quickly settles, separating from the treated water. Ciliates, flagellates, amoebae, roti-
fers and other tiny animals, eating bacteria do not stick together in flakes, rejuvenate
the bacterial sludge mass.

7.2 Method 2

Another method of solving water pollution problem of Lujiabang River is based on
green infrastructure. Green infrastructure is a natural system to manage rainwater by
planting trees and making wetlands instead of building new water treatment plants.
The suggested method according to the green infrastructure is to provide the
possibility for sewage flowing to municipal waste water treatment plant for further
purificaton and rain runoff can be pumped into the river by pretreatment process. This

pretreatment process can be implemented according to green infrustructure design.

Instead of expanding the traditional grey infrastructure and building more pipes and
tanks for wastewater treatment, it could be suggested to invest into green infrastruc-
ture in order to restore nature's ability to capture the water where it falls, and to use it

as a resource before it becomes waste.

Green way of water management involves a differentiated approach: from free distri-
bution of rainwater tanks and landing strategically placed rain gardens in parks, on
roadsides and on the roofs of houses, to more complex and costly task, such as re-
placement of urban roads and sidewalks made of concrete with permeable pave-
ment.



55

8 PROPOSED SCHEME FOR SELECTION

In chapter 7 two ways of water purification for Lujibang River are suggested. Which
method to choose is the primary question of this chapter. To answer this question,
advantages and disadvantages of both grey and green infrustructures should be
considered. (Table 16)

Table 16. Comparison between grey and green infrustructures (World Resources
Institute, 2013)

Infrastructures: Grey Green
Safe yes yes
Effective not always yes
Economical no not always
Energy saving no yes

Easy to maintain no yes

Easy to operate no yes

Less specialists needed no yes

According to Table 16 green infrastructure has its advantages, as it can be less cost
consuming, energy saving, easier to maintain and operate which requires lower
amount of man-power and less specialists. This infrastructure is not harmful for the
environment and contributes sustainable development. On the other hand, grey infra-
structure requires energy to operate and it is expensive to construct and maintain.
Another issue is that grey infrastructure can actually increase the runoff, as this sys-
tem does not allow the evapotranspiration, which can manage around half of runoff.
This infrastructure also contributes to pollution as it does not permit water to be fil-
tered through the layers of soil. Flooding can also be increased because the structure
is designed to move all the water to the infrastructure system, which can be over-

loaded during storming.

Thus, method 1, which is based on green infrastructure, can be suggested for water
treatment process in Lujiabang River. This method will allow protecting, restoring and
imitating the natural water cycle to reduce the quantity of storm water flowing into the
combined sewer system (CSS). By controlling storm water runoff through the pro-
cesses of infiltration, evapotranspiration, and capture and use (rainwater harvesting),

green infrastructure can help to keep storm water out of the CSS.



56

9  PLANNING AND IMPLEMENTATION

Decentralized control of pollutant sources helps to reduce the flow of nonpoint pollu-
tion into the river and it is based on taking measures of contaminants that trapped

down in order to avoid dissolution and diffusion of contamination during rain runoff.

There are several control measures for urban green areas surrounding rivers, roads,

slope and other different sources of rainfall runoff to be proposed:

9.1 Sunken greenbelts

In order to reduce the surface runoff from beginning, sunken greenbelts can be
made. It is needed to make the greenbelts with average height of 10 cm below the
surrounding ground. On the surface of greenbelts, some grass or trees can be plant-
ed. The natural soil should be changed to high permeability coefficient of permeable
material. From the surface to the bottom there should be: topsoil, gravel, permeable

subsaoil.

Advantages:

v"Increasing soil storage,

v Setting undulating terrain,

v' Creating low-lying in the vertical plane,
v"Increasing the infiltration capacity of the soil

This green landscape not only reduces the city runoff, but also the purification control

measures of rainfall runoff.

9.2 Buffer zones

On the downhill slope on both sides of river, small trees and grass can be planted as
a buffer zone. If the slope is wide enough, a plurality of buffer zones can be made.